


VR-P2MF-01-03
Revision 0
January 18, 2002

Environmental Technology
Verification Report

Evaluation of Hydrometrics, Inc.,
High Efficiency Reverse Osmosis

(HEROO) Industrial Wastewater
Treatment System

Prepared by

CHL‘% Concurrent Technologies Corporation

Under a Cooperative Agreement with

1)
i'?EPA U.S. Environmental Protection Agency

TVETVET

US EPA ARCHIVE DOCUMENT




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

NOTICE

This publication was developed under Cooperative Agreement No. CR826492-01-0 awarded by
the U.S. Environmental Protection Agency (EPA). EPA reviewed this document and made
comments and suggedtions intended to improve the scientific andyss and technica accuracy of
[...]
sding on the membrane.  Slica can often be a limiting factor controlling the
recovery limit of an RO system.

Weak organic acids are neutrdlized. Low concentrations of these acids can foul
membranes unless they ae ionized. Once neutrdized a high pH, the membranes
reject theseions.

The technology utilizes proven and avalable “off-the-shelf” equipment components. The
equipment is compact (about 8 x 20' depending on flow and application), skid-mounted,
and modular for smple expanson. Electricd service of 480 volt, 50 amperes (amp), 3
phase, 60 hertz (Hz) is required. Automated operations result in low operating and
maintenance cods. The unit usualy operates in a continuous mode, athough it dso has
the capability to operate in a batch mode. Existing RO systems can be easly retrofitted
to operate in the HEROO configuration.

2.2 Test Site Installation

Hydrometrics, Inc., selected the Honeywdl FM&T's KCP in Kansas City, Missouri, as
the test Ste for the verification testing of the HEROO system. Honeywdl FM&T, a
prime contractor for the DOE, manages and operates the gpproximately one million
square foot KCP. Honeywell and its divisons produce many high-tech products for
consumer and government use.  Virtudly every form of ar transportation depends on a
leest one of Honeywdl's sysems incduding every manned space flignt snce the
beginning of the U.S. space program.

The KCP manufactures dectronic, mechanica, and engineered materid components for
nationd defense sysdems.  Within the engineered materiad components operations they
have capahilities for applying and evauaing low and zero voldile organic carbon (VOC)
paints, dry film lubricants, and powder coatings. Plasma, eectrophoresis, and chemicd
aurface pretrestments are dso availadble  Electroplated coating gpplications include
copper, tin, tin-lead, zinc, cadmium, nickd, dectroless nickd, hard and soft gold,
rhodium, and black and brown oxides. They dectroform copper, nickd, and gold. On
difficult-to-plate substrates, a combination of vacuum depodtion and eectroplating is
used to achieve adherent coatings.

The microdectronics manufacturing divison of the facility conssts of 19,000 square feet
(ft?) of clean rooms, 1,800 ft? of laser rooms, and 26,000 ft? of manufacturing and support
area.



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

Capabilities include Thin FIm Networks, Thick FIm Networks, and Low Temperature
Co-fired Ceramic Networks.  Seved film materids induding titanium, pdladium,
pdladium-gold, platinum-gold, gold, slver, copper, ard chromium ae agpplied to a
vaiety of subsrate materids using processes such as eectroplating, sputtering, and
plasma vapor deposition (PVD).

These plating, coating, and other meta processng operations generate wastewaters that
are combined with other non-process industrid wastewaters and treated in a conventiona
on-dte wastewater trestment system, and then discharged to a Publicly Owned Treatment
Works (POTW). The HEROO sysem was inddled after the conventiond system to
process the wastewater so it can be reused at the KCP.

Snce indudrid weadtewater qudity is inherently Ste-specific, wastewater treatment
sysems are generdly designed for specific gpplications. For example, feed water with
elevated hardness, tota hardness in excess of totd akdinity, high totd suspended solids
(TSS), or high ol and grease (O&G) may require additiond pretrestment prior to the
HEROO sysem. This pretrestment may include filters, strong acid cation (SAC) ion
exchange, or clarifiers.  For ressons like this HEROO systems are designed to address
the specific wastewater quality characteristics of the hogt facility. Water conditions a the
KCP required the use of a multimedia prefilter and a SAC ion exchange unit. A diagram
of the HEROO system, asit wasingtalled at the KCP, is shown in Figure 1.

For the verification test, the KCP had a mobile unit indaled following their conventiond
wastewater treatment system. The mobile unit only trested a smdl portion of the daily
KCP wastewater effluent for demonstration purposes. Pictures of a mobile HEROO
sysdem like the one inddled a the KCP for the verification test are provided for
referencein Figure 2.

Copper was recovered from the plating shop cyanide rinse water waste sream by
employing a sepate WAC ion exchange unit supplied by Hydrometrics, Inc.  This
gmaler, separate unit removed copper that was complexed with cyanide.  Normdly,
metas recovery with the HEROO process is achieved in the WAC ion exchange unit that
is integra to the three-step treatment process. However, since cyanide oxidation results
in copper precipitation, copper remova is more efficient prior to KCP's traditiond
cyanide oxidation process. A full-scde separate WAC ion exchange unit would have
been regenerated with sulfuric acid; however, due to the reatively short duraion of the
verification tedt, regeneration was not necessary or feasble. The quantity of recovered
copper is calculated by mass balance.



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

v y > v SP-A = HERO™ Influent SP-D = RO Waste Solution
SP-B = HERO™ Effluent SP-E = Metals Recovery Influent
SP-C = Not Used SP-F = Metals Recovery Effluent
Acid& “Other” HERO™ Process Boundary
Cyanide Caudic Metal Chromium | i ) Hal
Wash Wash Finishing Wash : SP-B Air (R)
Water Water Wash Water i
Water :
t| HighpH
] Reree Membrane |« WAC lon >
: Osmosis Degasification Exchange
: | =
5 % SP-D i
cu H,S0, ! Dissolved co SO Hardness
(Solution) R ! solids  NeOH Top 230,
To |_> Chromium | ;  To Sewer oAl
Recycler O:2| Reduction | i-------=--=-=--=-=--- . .
s %05 ; Sdlt Brine |
Lime- CaOH), | R
cyanide [*7] 4 ;
Oxidation NaOCl E
T v A v Precipitation/ |
A Clarification ;
|:| |:| |:| |:| = Plating Process Wash Waters |
[] =Existing KCP Water Treatment System i !
I
= ™ |
] = HERO™ Pretreatment Steps For KCP Water Metas & O8G | suspende Herdness |
|:| = Standard HERO™ Wastewater Treatment System (F-Listed Waste) | Solids
(R) = Regeneration Solution *'
o Reg_eFlerati on/l Backwasl_w_Waste o )

Figurel. HEROO Wastewater Treatment System at Honeywell FM& T'SKCP



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

Figure2. HEROO System Pilot Trailer
2.3  Operating Flow

Wadtewater flow a the KCP Industrid Wastewater Pre-Trestment Facility (IWPF)
folows a conventiond multi-step process. Cyanide-bearing rinsewaters are collected in
two 10,657-gdlon (gd) dorage tanks.  Chromium-bearing rinsawaters are collected in
two 22,520-gd dorage tanks. Acid/caudtic rinsewaters are collected in two 74,642-gd
storage tanks, and non-process industria wastewater is collected in two 214,207-gd
storage tanks. Each pair of storage tanks can be operated in a “collection” or “feed’
mode, isolated from each other, and circulation pumps within each dorage tank
continudly keep the wastewater well mixed. Wastewater is drawn from each isolated,
well mixed feed tank for conventiona trestment, while the collection tank is open, and
accepting wastewater from the manufacturing facility.  Collection and feed tanks
typicdly reverse roles each night, after plant shutdown, as the feed tank’'s wastewater
becomes depleted.

2.3.1 KCP Conventional Wastewater Treatment
2.3.1.1 Cyanide Oxidation

Copper/cyanide-bearing rinse waters are formed when dragout or
drippage from cyanide plaing baths contaminate rinse bahs during
norma copper plating operations. The wastewater goes through a norma
cyanide oxidation process usng sodium hypochlorite.  This is necessary to
prevent hedth and safety issues associated with the release of cyanide gas
later in the treetment system.

2.3.1.2 Chromium Reduction

Another conventiona step of the KCP wastewater treatment process is the
reduction of chromium in the chromium plaing rinse waers  The
chromium plating rinse waes are tresied with metabisulfite (MBS) in
order to reduce chromium in the hexavdent date to the more stable and
less toxic trivdent chromium date.  The effluent from this sep moves
directly to the next conventiona step, precipitatior/clarification.

5



-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

232

233

VR-P2MF-01-03
Revision 0
January 18, 2002

2.3.1.3 Lime Precipitation & Clarification

Spent rinse water from the cyanide oxidation, chromium reduction, acid
and caudtic rinse water, and other nonrprocess industrial wastewater are
then commingled in 3,750-gd flash mix tanks, where they are treated with
a sodium hydroxidelime durry and mechanicdly mixed. They are
pumped & a rate of agpproximately 170 gad per minute (gpm) into the
conventional wastewater clarifier. Approximately 80,000 gal of combined
wastewater per day ae treated in this conventiond lime precipitation/
caificaion unit during the sngle 10-hour operating shift. This sysem
removes metals and O& G, and provides a consgtent water qudity feed to
the sand filter and find pH adjustment/monitoring before discharge to the
sanitary sewer. The concentrated reject from the clarifier is pressed, dried,
and sent for disposal as an FO06 waste.

HEROO Pretreatment
2.3.2.1 Prefiltration

In addition to the norma three-stage HEROO process, the post-darified
feed water will be pretrested prior to going through the HEROO process.
The first step of HEROO pretrestment will be to pass the water through a
multimedia prefilter to remove resduad suspended solids. Removing these
solids will kegp the RO membranes from becoming damaged.

2.3.2.2 SAC lon Exchange

Waer from the multimedia prefilter will then go through a SAC ion
exchange process. This is necessary due to the high hardness-to-dkdinity
ratio of the wastewater at this point. (SAC ion exchange trestment is not
normdly required for full-scde treatment if pre-softened water is used.
The equipment vendor clams that a full-scale system could support 95
percent recycle of the water. A standard water softener could be used to
treat the 5 percent make-up water stream, and diminate hardness from the
process water circuit.) SAC ion exchange treated water is then sent to the

first step in the stlandard HEROO  process, the WAC ion exchange unit.
HEROO System
2.3.3.1 WAC lon Exchange Treatment

Wastewater from the pretrestment process is pumped into the HEROO
sysem at a flow rate of gpproximately 18 gom. Wastewater from the SAC
ion exchange flows into the WAC ion exchange step of the HEROO
process to remove al remaning hardness. Because the WAC redn is in
acid form, this step aso lowers the pH of the water to approximately 4.5,

6



VR-P2MF-01-03
Revision 0
January 18, 2002

and converts carbonate and bicarbonate to carbon dioxide. When required
(approximately every 20-30 days of operation), this unit is regenerated
using adilute solution of hydrochloric acid.

2.3.3.2 Membrane Degasification

From the WAC ion exchange outlet, the wastewater goes through
degadification to remove carbon dioxide. This step removes the buffering
cgpacity of the water, minimizing pH adjusment costs. Acid addition
prior to the degasifiers may be necessary to lower the pH to below 4.5 for
complete carbon dioxide converson.

2.3.3.3 pH Adjustment and Rever se Osmosis (RO)

The find sep in the HEROO system is adjustment to pH 10 and RO
treatment. Operaing the RO a high pH avoids bio-fouling and dlica
scaing, and enhances St rgection.  Treated wastewater is returned to the
rinse water make-up sysem a a flow of gpproximately 17 gpm. Under
current regulatory discharge limits, the RO rgect can be discharged to the
sanitary sewer.

The diagram in Figure 3 illudrates the reactions that typicaly take place
within the HEROO system.

30 METHODSAND PROCEDURES
3.1  Test Objectives
The following are statements of specific project objectives (see Table 1 for summary):

Evauate, document, and verify the performance of the separate HEROO wastewater
WAC ion exchange trestment technology for the recovery of copper that builds up in
the process rinse water during the cyanide-containing finishing operations.
Characterize the recovered copper for salability options.

Evduae, document, and verify the HEROO wastewater trestment technology’s
remova efficiency for TDS, O&G (as HEM), Ag, Al, As, Ba, Ca, Cd, Cl, CN, Cr, Cu,
Fe, Hg, Mg, Mn, Mo, Na, Ni, Pb, Sh, Zn, totd resdud chlorine sulfate, nitrate,
aulfides, chloride, fluoride, dissolved dlica, totd dkadinity, TOC, and TSS that
accumulate in process rinse waters during finishing operations and other indudria
wastewater generating operations.

Quantify the energy required to operate the sysem. Primary energy users include the
eectricd sarvice to the automated system, instrument resdouts, and the liquid feed
pumps.  This information will be used to esdimate operating cods for the HEROO
wastewater tregtment system.

Quantify environmental benefit by determining the reduction in wastewater disposa
quantities versus HEROO waste dudge quantities/characteristics.

-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

7




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

Wastewater from Pretreatment

v

2HCl ——p
(Regenerating Solution)

Step #1: Weak Acid Cation (WAC) lon Exchange (Hardness

Ca*

Removal)
Ca' (HCOs) Ca'? 2C0O,
Mg? L1 S0?2 4+ H,Z =Mg? & 22 + 2H,0 + <{H,S0,
2Na* 20" 2Na* 2HCl
Ca+2
During Regeneration: Mg LY z2 + 2HCl = H,Z
2Na*

pH » 4.5

» Mg L20" (Concentrated Waste Brine Solution)

2Na* ¢

H,S0O, . To Pretreatment
Clarifir —p To
e . (if available) POTW
Step #2: Membrane Degasification (Alkalinity Removal) OR
Air —p
H,COs H,O + p CO,
pH » 45 #
NaOH " Atmosphere
Step #3: High pH Rever se Osmosis (Contaminant Removal) 0&G, SS, Metals, Biologicals & Other
Organics
pH » 100 (Concentrated Waste Brine Sol ution)
Membrane » ¢
H,O
To POTW
Recycled Water (RO Permeate) o . .
To Process or POTW The symbol “Z” represents a hydrogen cation exchange radical

Figure 3. HEROO System Chemical Reactions

8




-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

VR-P2MF-01-03
Revision 0
January 18, 2002

Test Test Objectives Test Measur ement
1. HEROO System | Prepare a material balance for wastewater constituents. Chemical characteristics of influent.
Wastewater Chemical characteristics of effluent.
Recovery Volume and chemica characteristics of the RO waste solution.
Quantity of treatment chemicals used during testing.
Evauate the ability of the HEROO system to process Chemical characteristics of influent.
wastewater and separate chemical contaminants from water. Chemical characteristics of effluent.
Determine the wastewater recovery rate of the system, Volume of water recovered.
normalized based on production throughput of wastewater. Production throughput of wastewater.
Determine the labor requirements needed to operate and O&M labor requirements during test period.
maintain the HEROO system.
Determine the quantity of energy consumed by the HEROO Quantity of energy used by pumps and motors.
system during operation.
Determine the cost of operating the wastewater recycle system Costs of O&M labor, materials, and energy required during test period.
for the specific conditions encountered during the testing. Quantity and price of treatment chemicals used during testing.
Quantify/identify the environmental benefit. Review of historical waste disposal records and compare to verification
test practices.
2. WAC lon Prepare a material balance for copper recovered from the Chemical characteristics (Cu) of influent.
Exchange Unit cyanide-bearing wastewaster. Chemical characteristics (Cu) of effluent.

Copper Recovery

Volume and chemical characteristics of copper removed from the
wastewater.
Quantity of treatment chemicals used to recover the copper.

Evaluate the ability of the WAC ion exchange unit to process
wastewater and separate copper contaminants from water.

Chemical characteristics (Cu) of influent.
Chemical characteristics (Cu) of effluent.

Determine the copper recovery rate of the system, normalized
based on production throughput of wastewater.

Volume of copper recovered.
Production throughput of wastewater.